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4. AVERAGE OUTPUT POWER

4.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

) R Frequency Range
Section Test Item Limit Result
(MHz)
15.247 Peak Output |4 it or 30dBm 2400-2483.5 PASS
(b)(3) Power

4.1.1 TEST PROCEDURE
a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below,
b. Spectrum Setting : RBW > the 20 dB bandwidth of the emission being measured

Span = approximately 5 times the 20 dB bandwidth, centered on a hopping channel
VBW > RBW

Sweep = auto
Detector function = peak

Trace = max hold
4.1.2 DEVIATION FROM STANDARD

No deviation.

4.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

4.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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4.1.5 TEST RESULTS

Temperature: 25 C Relative Humidity: 60%

Pressure: 1012 hPa Test Voltage : AC 120V/60Hz

Mode Test Channel Average(((j)s;;:]))ljt Power (Ialglrg)

Low 13.779 30.00

802.11b Moddle 17.852 30.00

High 14.102 30.00

Low 13.358 30.00

802.11¢g Moddle 17.447 30.00

High 14.8 30.00

Low 14.804 30.00

802.11n HT20 Moddle 19.296 30.00

High 14.419 30.00

Low 16 30.00

802.11n HT40 Moddle 17.804 30.00

High 15.825 30.00
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5. POWER SPECTRAL DENSITY TEST

5.1 APPLIED PROCEDURES /LIMIT

FCC Part15 (15.247) , Subpart C

Section

Test Item

Limit

Frequency Range
(MHz)

Result

15.247

Power Spectral

Density

8 dBm
(in any 3KHz)

2400-2483.5

PASS

Spectrum Parameters Setting
Attenuation Auto
Span Frequency = the frequency band of operation

RB RBW > 3kHz

VB VBW > 3RBW
Detector Peak

Trace Max Hold

Sweep Time Auto

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

diagram below,

5.1.2 DEVIATION FROM STANDARD

No deviation.

5.1.3 TEST SETUP

EUT

5.1.4 EUT OPERATION CONDITIONS

SPECTRUM
ANALYZER

The EUT tested system was configured as the statements of 2.4 Unless otherwise a special operating
condition is specified in the follows during the testing.
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5.1.5 TEST RESULTS

Mode Test Channel ?desgqia%cl)_keval (d Blr_wir/’r:]SiI:Hz) Result
Low -18.205 8 PASS

802.11b Moddle -13.97 8 PASS
High -17.935 8 PASS

Low -16.792 8 PASS

802.11g Moddle -13.736 8 PASS
High -17.093 8 PASS

Low -18.946 8 PASS

802.11n20 Moddle -14.81 8 PASS
High -19.279 8 PASS

Low -19.491 8 PASS

802.11n40 Moddle -17.534 8 PASS
High -19.998 8 PASS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 38 of 54



Shenzhen DL Testing Technology Co., Ltd.

Report No.: DL-20220226019E
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6. 6DB BANDWIDTH TEST

6.1 APPLIED PROCEDURES /LIMIT
FCC Partl5 (15.247) , Subpart C

Section Test Item Limit Frequency Range(MHZz) Result
_ >= 500KHz
15.247(a)(2) Bandwidth _ 2400-2483.5 PASS
(6dB bandwidth)

6.1.1 TEST PROCEDURE

1. Set RBW =100 kHz.

2. Set the video bandwidth (VBW) 2RBW.

3. Detector = Peak.

4. Trace mode = max hold.

5. Sweep = auto couple.

6. Allow the trace to stabilize.

7. Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 20 dB relative to the

maximum level measured in the fundamental emission.

6.1.2 DEVIATION FROM STANDARD

No deviation.

6.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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6.1.5 TEST RESULTS

aale Limit
Test Channel Bandwidth (MH2) Result
(MHz)

Low 9.89 0.5 Pass

802.11b Middle 8.55 0.5 Pass
High 9.15 0.5 Pass

Low 16.41 0.5 Pass

802.11g Middle 16.05 0.5 Pass
High 16.38 0.5 Pass

Low 17.20 0.5 Pass

802.11n HT20 Middle 15.77 0.5 Pass
High 17.52 0.5 Pass

Low 35.43 0.5 Pass

802.11n HT40 Middle 35.02 0.5 Pass
High 35.43 0.5 Pass
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Free Run ‘AvglHold: 100100
Radio Device: BTS
Mkr3 2.47
-1

Atten: 30 dB

Span 30 MHz

#VBW 300 kHz Sweep 3.333 ms

Total Power 22.0 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

2462MHz

2462MHz
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802.11n HT40

802.11n HT20

070851 PMFeb 18,

Conter Freq: Radio Std: None

[ Kersgt Spectrum Ansiyzes - Dscupied OW
&

06:55:01 P Feb 15

2.422000000 GHz
un AvglHold: 1001100

Trig: Free Ry
Radic Device: BTS

[ Xepight Spectrum Anelyzes - Occupied BW
3

Center Freq 2.412000000 GHz Center Fr-:u:-mﬂwm GHz

Trig: Free ‘Avg|Hold: 1001100

#Amen: 30 dB

MFGain-Low

Ref Offset 6.41 dB
Ref 26.41 dBm

e
it

ICenter 2.412 GHz
#VBW 300 kHz

#Res BW 100 kHz
Total Power 20.6 dBm

Occupied Bandwidth

17.651 MHz

-48.964 kHz
17.20 MHz

99.00 %
-6.00 dB

% of OBW Power

Transmit Freq Error
xdB

x dB Bandwidth

BoTATS

Mkr3 2.420549 GHZ

Center Freq 2.422000000 GHz

Radia Std: None
I Gain:Low

Radio Device: BTS
Ref Offset 6.38 dB

-3.3988 dBm| Ref 26.38 dBm

.
[ep——

Center 2.422 GHz

Sweep 3.333 ms| #Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Ermror 34.347 K

x dB Bandwidth

36.247 MHz

35.43 MHz

#Atten: 30 dB
Mkr3 2.43975 GHZ

386 dBm

W\“‘”‘f’#m‘mm

Span 60 MHz

#VBW 300 kHz Sweep 6ms

Total Power 22.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

Hz

2422MHz

2412MHz

07:12:20 PMFeb 15,

Radio Std: Nons

[ Kesight Spectrum Anshyzer - Dccupied BW
[

07:01:51 PHFeh 15

Canter Fraq: 2437000000 GHz

- Trig: Frae Run ‘AvglHold: 100/100
Radio Device:BTS

[ Xepight Spectnum Ansbyzer - Occupied W

& I 3
Center Fraq: 2437000000 GHz
Trig: Free Run

#Atten: 30 dB

FGain:Low

Center Freq 2.437000000 GHz

Ref Offset 6.28 dB
Ref 26.28 dBm

PV e Y v ey ey e v v

kit

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power

17.531 MHz
24477 kHz
15.77 MHz

% of OBW Power 99.00

Transmit Freq Error
xdB

x dB Bandwidth

BSTATUS,

AvglHold: 1001100

25.1 dBm

-6.00 dB

Radio Std: None Center Freq 2.437000000 GHz

Radio Device: BTS
Mkr3 2.444863 GHz
2.5727 dBm

Ref Offset 6.28 dB
Ref 26.28 dBm

"rM'lz\\“N)""M

Center 2.437 GHz

Span 30 MHz,
#Res BW 100 kHz

Sweep 3.333 ms|
Occupied Bandwidth
35.812

Transmit Freq Ermror

%
x dB Bandwidth

FGain:Low

35.02 MHz

#Atten: 30 4B
Mkr3 2.45451 GHz|

-2.5245 dBm)|

Span 60 MHz,
#VBW 300 kHz Sweep 6ms

Total Power 24.1 dBm

MHz

204 Hz 99.00 %

-6.00 dB

% of OBW Power
x dB

2437MHz

2437TMHz

07:15:42 PMFeb 15,
Radio Std: Nons

[ Kesight Spectrum Anshyzer - Dccupied BW
[

2462000000 GHz
n

[ ¥epight Spectrum Ansbyzer - Occupied W
&

Center Freq:
Trig: Free Ru

Center Freq 2.462000000 GHz
#Atten: 30 dB

FGain:Low

Ref Offset 6.35 dB
Ref 26.35 dBm

ICenter 2.462 GHz
#Res BW 100 kHz

#VBW 300 kHz

Total Power

Occupied Bandwidth
17.637 MHz

AvglHold: 1001100

[FRET, P, P

20.4 dBm

99.00 %

07:04:26 PH Feh 15
Radio Std: None

Center Freq 2.452000000 GHz

Radio Device: BTS
Mkr3 2. 3 GHZ
-2.6869 dBm)|

Ref Offset 6.32 dB
Ref 26.32 dBm

R LT

Center 2.452 GHz

Span 30 MHz
es BW 100 kHz

Sweep 3.333 ms|

Occupied Bandwidth
36.210 MHz

Transmit Freq Ermror

-16.125 kHz
17.52 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power

xdB -6.00 dB

x dB Bandwidth

r Freq: 2.452000000 GHE
Trig: Free Run ‘AvglHold: 100/100

Atten: 30 dB

FGain:Low Radio Device: BTS

#VBW 300 kHz Sweep 6ms

Total Power 22.1 dBm
99.00 %
-6.00 dB

% of OBW Power
x dB

-83.873 kHz
35.43 MHz

2452MHz

2462MHz
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7. ANTENNA REQUIREMENT
7.1 STANDARD REQUIREMENT
15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party
shall be used with the device.

7.2 EUT ANTENNA

The EUT antenna is Internal antenna, It comply with the standard requirement.
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8. TEST SEUUP PHOTO

Radiated Measurement Photos
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Conducted Measurement Photos
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9. EUT PHOTO
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